MAIN FRAME ASSEMBLY

!

_ ;.\J.I,J, -
2 7B AT -“..

\\.:. ...-._- ...- /h_., ,_v/;o/u\
\ .o |o

ST (A, —

>

FNG 81005-4

13



MAIN FRAME ASSEMBLY

Itemn Number Part Number Quantity Description
] 0202WH_asm 2 WHEEL AND TIRE ASSEMBLY
2 283IWASpar 8 112" X 718" 10 GA MACHINE BUSHING
3 1517GBXpar I IDLER SPROCKET
4 1820GROpar 2 HAND GRIP
5 285|0WASpar 4 374" THN MACHINE BUSHING
6 MNFO50221PAR | MAIN FRAME,

7 2055FIT par 1 318" X 12" MALE 90
8 2583BLTpar ! 5/8'X 2 112" BOLT
| 9 0607 5VAL par | AUTO SPACE VALVE
o] 2050FTT par 5 114" X 118" MALE 90
I CRAO2I8par 1 CARRIAGE. LOCK
12 2713NUT par 4 3/16” NYL. LOCK NUT
13 20010FTT par 3 3/4" SWIVEL CONNECTION
14 2734NUT par 2 112" NYL LOCK NUT
15 3030PNpar | 6" LANYARD WITH LOOPS
18 280IWAS par 3 {1147 FLAT WASHER
7 08113REGpar 2 3/4” PLO. REGULATOR
18 MFAO6715par | SPROCKET CLEVIS
19 2503BLTpar 4 174" X 1" BOLT
20 0608VAlpar | AUTO SHUT OFF VALVE
21 2003F1T par 3 3/4" HOSE FITTING MP.
22 2112PFT par I 3/4" X | 3/8" NIPPLE
23 0604VALpar I QUICK EXHAUST VALVE
24 2484BLTpar 4 316" X | 3/4* BOLT
25 MFAQB26par 2 STOP PAD
26 MFAO674par ! SWIVEL BOLT
27 2TI6NUT par 5 14" NYL. LOCK NUT
28 2852WASpar 2 3/4" LOCK WASHER
29 HI2MCPpar | | 18" BUSHING
30 2T48NUT par 4 3/4” STANDARD NUT
3l 25997BL.Tpar- 2 3/4 X 6 10THD. TAP BOLT
- 32 2541BLT par ) | 3/8"X | 1/2" BOLT
33 272TNUT par 1 3/8” NYL. LOCK NUT
34 MFAO609par | 8IT GUDE
a5 MFAOG90 par | BIT GUIDE KEEPER ,
36 2564BLTpar | ' x2 !!ZZBQ_T
37 2T43NUT par 1 518' NYL LOCK NUT
38 2066FIT par | 1147 X 118" MALE CONNECTION
39 2562BLT por t 12X 1 112" BOLT
40 250INUT par | 114" X 314" BOLT

FNG 81005-4

14




CONTROL PANEL ASSEMBLY

FNG 81005-3

15




CONTROL PANEL ASSEMBLY

Itern Number Part Number Quantity Description
| 2801WASpar 12 1/4" FLAT WASHER
2 100500BRV par I 1" MUFFLER
3 2520BLTpar 6 5/16" X 1" BOLT
4 VERIO63par I HANDLE ASSEMBLY
5 2519BLT par 8 5/16" X 3/4" BOLT
6 VERIOISOpar 2 1/2" X 2 1/2" GREASE BOLT
7 253IBLTpar 4 5/16"X 2 1/2" BOLT
8 VERIOG66par 2 ISOLATOR SUPPORT STRAP
9 0207WHLasm 2 GUIUDE WHEEL
10 2719NUT par 18 5/16" LOCKNUT
I 2830WAS.par 4 112" FLAT WASHER
|12 VERIOB5par I ISOLATOR
13 VERIO64.par I CONTROL PANEL
14 SRUI3460psm | VALVE SPACER
15 060102VALpar | 3 WAY VALVE
16 2712NUTpar 3 8/32" LOCKNUT
17 2716NUT par 2 114" LOCKNUT
18 2478BLTpar 3 8/32"X 1 112" BOLT
9 2501BLT par 2 114" X 3/4" BOLT
20 08I0IREGpar I REGULATOR
2| 17056RPT par | LOCK RING
22 VERIO70par I MUFFLER ADAPTER
23 VERI069par | VALVE MOUNT
24 09022GAUpar l AIR PRESSURE GAUGE
25 0615VAL.asm I 3/4" POWER VALVE
26 06150VALasm I I" AR ONLY VALVE
27 I7420IRPT par I KNOB FOR 3 WAY VALVE

FNG 81005-3

16




CARRIAGE ASSEMBLY

FNG 81005-|




CARRIAGE ASSEMBLY

itern Number Part Number Quantity Description
| 2732NUT par 2 1/2" STANDARD NUT
2 CRAO2|6par I LOWER DRILL BRACKET
3 CRAQ2|4par I UPPER DRILL BRACKET
4 2528BLTpar 8 5/16" X | 3/4" G5 BOLT
B 2727NUT par 4 3/8" NYL. LOCK NUT
6 CRA0233par 4 ROLLER BEARING DRUM
7 2570BLTpar 2 [/2" X 4" BOLT
8 7012TABpar 8 18 GAUGE SHIM
9 7011TABpar 8 12 GAUGE SHM
10 CRAO234par 4 ROLLER BEARING AXLE
] 284|WASpar . 8 {1" 0D X 5/8" ID 10 GA. WASHER
12 7010TABpar . 4 16 GAUGE TWO HOLE FLAT SHIM
13 CRAO243par I CARRIAGE
14 2590BLTpar I 5/8" X 8" BOLT
15 {CRA02030par I 3/4" X 18" STOP ROD
16 2852WASpar e 3/4" LOCK WASHER
I7 27490NUT par 4 3/4" COIL ROD NUT
18 7009TABpar 8 STAINLESS SHM
19 70I13TABpar 8 22 GAUGE SHIM
20 CRA02040par I 3/4" X 18" STOP ROD WITH TAB
21 2540BLT.par 4 3/8" X | 1/4" BOLT
22 9502MISpar 8 SPRING WASHER
23 MFAO7024par l I" CARRIAGE TO CHAN PIN
24 MFAQ7025par I 2" CARRIAGE TO CHAIN PIN
25 CRA0230par 8 BEARING KEEPER
26 2742NUT par | 5/8" LOCK NUT
27 2719NUT par 8 5/16" NYL. LOCK NUT
28 2832WASpar 2 1/2" LOCK WASHER J
29 2734NUT par 2 172" NYL-LOCK NUT

FNG 81005-1

18




GEAR BOX AND AIR MOTOR ASSEMBLY

FNG 81005-2

19



-

GEAR BOX AND AIR MOTOR ASSEMBLY

Item Number Part Number Quantity Description
I 1519GBX par | | 1/8" X 15 TOOTH SPROCKET
2 1535GBX par I # 50 CHANN 8 6"
3 15006GBX par I DUAL DRIVE GEAR BOX
4 218IWASpar 6 3/8" LOCK WASHER
5 2537BLTpar 6 3/8" X 3/4" BOLT
6 I504§BXpur | AR MOTOR
7 2820WAS par 6 3/8" FLAT WASHER
8 2540BLT.par 4 3/8° X1 14" BOLT
9 MFA06585par I CALIPER MT. BRACKET
10 9004 IMISpar | BRAKE HUB
1" 90042MIS par I DISC BRAKE
12 90043MISpar | BRAKE CALIPER
13 28|0WASpar 8 5/16" LOCK WASHER
14 2501BLTpar 8 114" X 3/4" BOLT
15 247800BLT.par 2 8/32" X 3" BOLT
16 280IWAS par 2 1/4" FLAT WASHER
17 2713NUT.par 2 8/32" NYL. LOCK NUT

FNG 8/005-2

20




DRIVE MOTOR




DRIVE MOTOR

ITEM

DOVODNODOAWN =

- ed ek el wd ok B
NOOhA WN -
I * s+

PART NO

17330RPT
17331RPT
17332RPT
AB927
AB162
17333RPT
ACs888
AC878C
AB136D
AC986
AC879
AC817
ACB816
AC964
ACB894B
AC837
AC836

1733RPT

1
1
1
1
4
1
2
1
-1
1
2
4
4
1
1
1
1

Qry DESCRIPTION

1

END CAP, DRIVE END
SHAFT SEAL

O-RING

BEARING, DRIVE END
DOWEL PIN

END PLATE, DRIVE
BODY GASKET

BODY

KEY

ROTOR ASSEMBLY
PUSH PIN

VANE, SPRING

VANE

END PLATE, DEAD
BEARING, DEAD END
ENDCAP, GASKET
END CAP, DEAD END

REPAIR KIT

* DENOTES PARTS INCLUDED IN THE SERVICE KIT.

22




TOL-O-MATIC, INC.

Parts Sheet

0701-0208B 2/98 3M

- [ ]
Caliper Disc Brakes o
10 Series Hydraulic & Pneumatic Single-Acting Double-Acting | Retractable
1 (U]
2 §w°§8§§< 2s§§ss
List of Parts HEEEEEEEEEEEEEEEEE
claja.|a(T|ZT|T|T|T|o|a| T T | T|0|a
3 alal2l=|82 el8l ==
L R
g HEEREEE
Rem PartNo. Description s5|6 8|8 o|oc 5|5 5|8 55|58
1 0701-1062 Piston 1111111111111 212122 2|2
2. 0701-1004 O-Ring, Buna-N 111111111 212122 2|2
0701-1014 O-Ring, EPR 11 {1 2|2
3. 0708-1002 Piston, Retractable 21 2
4, 0708-1000 Spring, Compression 2| 2
5. 0708-1007 Screw, Shoulder 2|2
6. 0708-1004 Plate, Seal 41 4
7. 1001-1021 O-Hlng.juna-N 2| 2
8. 0708-1008 Puck, Retractable 21 2
9. 0701-1008 Scl'lw,ﬁlHudSloﬂed 212|121 2|2|12]|2|2|2]2|2]|2|2| 2|24/ 4
10. 0701-%088. Puck .. 2|2|2|2|2|2|2|2|2|2|2|2|2|2]|2
11. 0705-1001 Housing, Dead Side 11111171 {1]1
12. 0701-1003 O-Ring, Buna-N 2]2]2]2 2|2
0701-1013 O-Ring, EPR 212
13. 0708-1001 Housing, Pneumatic, Retractable 212
0708-1056 Housing, Pnueumatic 1111} 1
0708-1023 Housing, Hydraulic 11111111
0708-1056 Housing, Pnusumatic 2(2
0708-1057 Housing, Hydraulic 2121 2|2
14. 0701-1007 Washer 4| 4 4 414 |4 4(4|14|414/4| 4
16. 0701-1008 Nut, Flexioc 2|2|2|212|2f{2|2]|2]2[2]2(2|2]2|2] 2
18. 0707-1015 Ring, Spacer 4( 4 4 4
17. 07056-1016 Bracket 111 1 1
18. 0705-1108 Screw, HHC 2|2 2 2|12
0708-1005 Screw, HHC 2|2 2 21 212|122 2|2{2| 2
18. 0701-1031 Spacer, "A" for 5/32 Thick Disc 1 1 1 1
0702-1032 Spacer, "B" for 1/4 Thick Disc 1 1 1 1
0742-1007 Spacer, "B for 1/4 Thick Disc 1 1 1
20. 1014-1085 Plug, Pipe 1/8-27 NPT 1111 1(1{1]1
21. 0720-9010 Screw, Bleeder 2(2|2]|2|2 4141 4{414( 4

Note: if the caliper assembly number contains the suffix *G,” order EPR seals only.

23



H 10S
P 10S

P10DR

Note: Hydraulic models purchased prior to February 1, 1988, utilitze O-Ring seals on blseder scraws, Hydraulic models purchased

after that date use Nylon sealing washers.

24

—




clearance between the Puck and Disc is .010" minimum way control valve. Any back pressure in the cylinder wil

per side to a maximum of .031" per side when new. cause drag and excess heat which will resutt in reduced
puck life. If used with master cylinders, residual pressure
3. Discs must be free of dirt and grease for maximum life checks must be removed.
and braking action.
9. The hydraulic type brakes are bled by loosening bleeder
4. (H)YP)10D and (H)(P)10DR double-acting brakes have screw/screws at high point of brake cylinder, causes
internal porting between the two cylinder housings sluggish braking opertation. Note: Do not pressure bleed
making it necessary to run only one fluid line to the with more than 5 PSI.
caliper assembly.

5. Pneumatically operated brakes must be connected to a
source of clean, dry, fitered air at a pressure not to
exceed 150 PSI. The use of an in-line mist lubricator is
recommended to provide a very slight.amount of
lubrication. Any mineral base lubricating oil compatible
with Buna-N Seals may be used.

Mounting Dimensions

HP10 Brakes (Hydraullc/Pneumatic)

HP 10 Series
Disc
8ize (In.) A B c D E*
6-5/16 1-5/8 | 3-15/32 | 1516 | 2-17/32 | 1-5/32
8 1-5/8 | 4-5/18 | 15/18 3-3/8 1-5/32
10 1-5/8 | 5-5/18 | 18/16 4-3/8 1-5/32
12 1-5/8 | 6-5/16 | 15/16 5-%/8 1-5/32
16 1-5/8 | 8-5/18 | 15/16 7-3/8 1-5/32
! I “Caliper mounting surface nearest to surface of disc.

25



700 SERIES WORM GEAR SPEED REDUCERS
PARTS LIST - SINGLE REDUCTION MODELS

MODELS 710-760

PART ORDERING INFORMATION
1. Be sure lo provide compiete Boston Gear catalog number from speed reducsr nameplate, along with
description and number. For example, “One output oil seal, Part No. 11, for RF718-30-85-G"", part

2. Qutput shaft components for Bosion Geas modeis 710 through 726 are available only as compisie assemblies
that include Parts 2, 3, § 6. 11, 12 and 23 for singie projecting shalts; and Parts 2, 4, 5, 6, 11, 12 and 23 for
double projecting shafis. When ordering, specify “output shaft assembly’ and full Boston Gear catalog number

from namaeplate.

/



700 SERIES WORM GEAR SPEED REDUCERS
OPTIONS & ACCESSORIES - SINGLE REDUCTION MODELS

HOLLOW QUTPUT
SHAFT MODELS
S.SF, and SRF718-732

~ FAN KIT FOR MODELS 732-760
109y,

104
102

T

108

101

MODELS RF710-RF760
PARTS ADDED TO 710-726 OA 732.760
THESE PARTS AVAILABLE IN KIT FORM

4r

oD a2

2Yu¥IE223zaiIdee nansuy-|5]

sssnssesmrsnn 3

TR
il
i sg i
£

B
i
i

*For Madeis 710 1D 728, Twae parm are svadable only as COMpIs assemodes. See Part Ordering ivenmason, ¢2. st

27




Pneumatic

/I\ WARNING

To avoid unpredictable system behavior that can cause

personal injury and property damage:

* Disconnect air supply and depressurize ail air lines

connected to this product before installation,

servicing, or conversion,

Cperate within the manufacturer’s specified

pressure, temperature, and other conditions listed

in these instructions.

* Medium must be moisture-free if ambient
temperature is below freezing.

* Service according to procedures listed in these

Instructions.

Installation, service, and conversion of these

products must be performed by knowledgeable

personnel who understand how pneumatic products -
are to be applied.

* After instaliation, servicing, or conversion, air supply
should be connected and the product testsd for
proper function and leakage. i audible leskage is
presant, or the product does not operate properly,
do not put into usa.

* Warnings and specifications on the product should
not be covered by paint, etc. if masking is not
possible, contact your local representative for

Pneumatic Division North America
Richland, Michigan 49083

replacement labels.

installation

1. The regulalor should be installad with reasonable
accessibilily for service whenever poasible — repair sarvice
kils are available. Keep pipe or tubing lengths to a minimum
with inside clean and free of dirt and chips. Pipe joint
compound should be used sparingly and applied only to
the male pipe - never into the female port. Do not use
Teflon' tape to seal pipe joints — pieces have a tendency lo
break off and lodge inside the unit, possibly causing
malfunction.

2. Instail regulator go that air flow is in the direction of arow.
Instaliation must be upstream (high pressure) side and as
close to the devices it is to service (lubricator, valve, cylinder
or tool). Mounting may be in any position.

3. Gauge poris are locatad on both sides of the reguiator
body for your convenience. It is necessary lo install a
9augo or socket pipe plug into cach port during installation.

4. For protection against rust, pipe scale and other foreign
matter, install a filter on the upstream (high preasure) side
as closaly to the regulator as possible.

* Irasemark k| Uu Ponl os Nemours & Co.

Installation and Service
Instructions: 2R200BP

1/8", 1/4™, & 3/8" 10R Economy
1/4%, 3/8" & 1/2" 11R Compact
3/8™, 1/2" & 3/4™ 12R Standard
Pliot Controlled Regulator
ISSUED: January, 1999
Supersedes: June, 1937

ECN# P26882

Application Limits
These products are intended for use in general purpose compressed
alr systems only.

Operating Pressurs;
kPa psig bar
Maximum inlet Pressure 1720 250 17.2

Ambient Temperature Range: 0°C to 80°C (32°F to 175°F)

Symbols

T \

Ralieving Non-Relieving

Operation and Service

1. Before tuming on the air supply, turn the adjusting knob on
the master regulator untd compression is released from the
pressure control spring. Tum on air supply to the master
regulator and the pilot controllad regulator. Adjust the
downstream pressure by tuming adjusting knob on the
mba;e;d regulator until the desired downstraam pressure is
obtained.

/\warnING

FAILURE OR IMPROPER SELECTION OR IMPROPER USE OF THE
PRODUCTS AND/OR SYSTEMS DESCRIBED HEREIN OR RELATED ITEMS
CAN CAUSE DEATH, PERBONAL INJURY AND PROPERTY DAMAGE.

This documant and other informaiion from Parker Hannifin Corporation, s
subsidaries and authorized dstribulors provide product andfor sysiam opions
for further investigetion by users chni

asrent product catalog. Dus 10 the veristy of opsrssing conditons snd appiications
for these products or systems, the user, through fs own analysis ang teating, i
solaly responaible for maldng the finsl selection of the producta and systeme
and aseuring that all perjormencs, ssfety and waming requirements of the
appiication are met,

The. products described hersin, induding without mitstion, product feaares,
Apacificationa, desigra, aveilabilty and pricing, am muhject 10 change by Parkar .
Harnifin Corporation and its subsidiaries a1 uny lime without nutics.

EXTRA COPIES OFf THESE INSTRUCTIONS ARE AVAILABLE FOR
INCLUBION IN EQUIPMENT /| MAINTENANCE MANUALS THAT UTILIZE
THESE PRODUCTS, CONTACT YOUR LOCAL REPRESENTATIVE.

28



“O0R, 11R, & 12R Series Regulators
2. To decrease regulaled pressure ssiling, aways reset from

a pressure lower than the final setting requirad. Example,
lowering the sacondary pressure from 80 PSIG to 60 PSIG
is bast accomplished by dropping the secondary pressure
to 60 PSIG, then adjusting upward to 60 PSIG,

3. To service tha ragulator piston, poppet assembly and seat .

ingert (10R, 11R & 12R):

A. Shut off air supply and depressurize the unit. Tum
the adjusting knob on the master regulator until
pilot pressure is relieved on the pilot controlled
regulator.

B. Unscrew the threaded collar and remove Lthe bonnel
assembly.

C. Disassemble, clean and carefully inspect parts for
wear or damage. If replacement is necessary, use
parts from the service kits.

D. Lubricate poppet bore, poppet stem, lower balancing
seal, and all o-rings wilh grease found in kit

E. Lubricate bonnet bore with grease found in kit.
Carefully install piston seals as shown in assembly
drawing. The V side of each seal must be inatalled
facing the end of the piston. Instali vent seal if
repairing a relieving regulator. install piston assembly
into bonnet.

F. (10R) Install poppet assembly, cap's o-fing to
o-fing groove on cap. Then acrew cap into body
until the cap bottoms oul in body.

(11R & 12R) Instail poppet retum spring, poppet
assembly, o-rings, and seat insert,

G. Assembla bonnet assembly lo body and tighten
threaded collar hand tight pius 1/4 tum.

4. Tum on air pressure and check regulator for lu'iiago. it

leakage occurs, DO NOT OPERATE — conduct repairs
again,

If you have questions concerning how (o service this unit,
contact your local authorized dealer or your customer service

represaniative.

Service Kits Avallable

2R200BP

Economy Standerd
10R 11R 12R
Reguisior (Siandard)
Repair Kil (Refieving) PSo40P | PS749P | PSBMgP
Reguistor (Reverse Flow)
Repair Kit (Relieving) N/A PSTAORP | PSB49RP
Reguisior (Standard) Repair
Kil (Non-Relieving) PS947P PS747P PSB47P
Reguistor (Reverse Flow)
Repair Kit (Non-Relieving) N/A PSTATRP | PSBATRP
Seel inseri Repair Kit
(Siandard N/A PS713P PS813P
Gauges:
Low Pressure
010 410 kPa (0 o 50 peip) PS530154 [ P781641 | P7B64
Slendard Pressure
Olo 100 kPa(0to 160psig) | P7T7413 | P781842 | P781842
High Pressure
010 2070 kPz (0 ko 300 peig) N/A P781643 P781643

@ Lightly grease with provided lubricant.

@lmpoct for nicks, scratches, and surface imperfections. If
present, reduced service life is probable and future

repiacement should be planned.
@© ciean with lint-free cioth.

()
Bonnel
Assembly

o,/w@@@

Figure 2:
11R & 12R Reguiator

29



Parts Online CP 0032 Valid to s/n PUN168760

Spare parts list CP 0032 A %" x 34"

18

19[20[21

N 27 28,
“ @@

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
1



Parts Online CP 0032 Valid to s/n PUN168760
ltem Part No. Name Qty L
1 R086623 Bolt - Thru 2
2 R005742 Nut - Elastic stop Z A
4 R086608 Bracket - Handle 1
8 R076793 Plug - Air tube 1
9 R000537 Gasket - Tube plug 2
10 RO77184 Tube - Air 1
11 R075449 Washer - Air tube 1
12 R075099 Rubber - Air tube 1
13 R075802 Pin - Valve plunger 1
14 R0O76372 Plug - Water valve 1
15 R0O79130 Water valve port plug, complete 1
16 - Water valve port plug 1
17 C079489 O-ring 1
18 R087948 Backhead, complete 1
19 R098054 Bushing - Water valve 1
20 - Backhead 1
21 R137738 Bushing - Blow tube 1
22 C068064 Plug - Pipe 2
23 R0O85671 Spring - Valve plunger 1
24 R0O86627 Plunger - Throttle valve 1
25 C0687992 Plug - pipe, @ 1/4 in., @ 6.5 mm 1 o]
26 P002149 Nut - Hexagon 1 D
27 Co36717 Lockwasher - Head latch 1 E
28 R079124 Handle - Throttle valve 1
29 H0879432 Gasket 1
30 R086628 Valve - Throttle 1
K| P103521 Q-ring 1
32 R075265 Swivel - Air inlet 1
33 R005584 Screen - Air inlet 1
34 R110317 O-ring 1
35 R000530 Air swivel nut 1
36 R075267 Pawl 4
37 R086654 Spring - Pawl 4
38 R086622 Bar - Rifle 1 J

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

2



Parts Online CP 0032 Valid to s/n PUN168760

Itern Part No. Name Qty L

39 R076194 Ring - Ratchet 1
40 R098085 Bushing - Valve guide 1
41 RO75772 Pin - Valve case dowel 1
42 R076263 Valve 1
43 RO76264 Case - Valve 1
44 R098084 Plug - Oil regulating 1
45 R085625 Stem - Qil regulating 1
46 R075839 Nut - Rifle bar 1 F
47 R075826 Nut - Rifle bar 1 G
48 R0O00088 Piston 1
49 R087990 Cylinder, complete 1

50 - Cylinder 1

51 R086611 Bushing - Blower valve 1
52 R086612 Valve - Blower 1
53 RO75777 Washer - Blower valve 1
54 RO75778 Spring - Blower valve 1
55 RO75780 Washer - Valve spring 1
56 RO76266 Pin - Spring 1
57 R085611 Qil plug, complete 1

58 R091176 Gasket - Oil plug 1
59 -- Qil plug 1
60 R042161 Bushing - Cylinder 1
61 R086733 Nut - Chuck rotation 1
62 R099374 Chuck, 7/8" x 31/4" (22 x 82,5 mm) 1
63 R041321 Sleeve - Chuck, 7/8" x 31/4" (22 x 82.5 mm) 1
64 R085756 Nut - Thru bolt 2
65 R041320 Fronthead, 7/8" x 31/4" (22 x 82.5 mm) 1
66 R093896 Tunnion - Retainer 2
67 R093897 Buffer - Retainer 1
68 R093898 Retainer - Latch shoe 1
69 R093913 Retainer, 7/8" (22 mm) 1

Comments for Page: CP 0032 A 74" x 3%4"

(LYOCAL REMARKS

A|5/8"-11

B | 1/8"
C |14

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
3




